

Test & Evaluation Department

Ballistic Testing Laboratory

Test Report

Ballistic Resistance Test

39 mm Ballistic Glass

EN 1063:2000/ BR6/ 7.62x51mm NATO"DM111"

ELITE Glass Industry / Jordan

KADDB/TEST/KBTF/TR/415/01



4515



This report relates only to the test specimens tested and should not be published or copied or distributed or reissued to any party whatsoever without the prior written permission of King Abdullah II Design and Development Bureau (KADDB).